_ 3 ¥ 2 _

NOTE: PIVOT SHAFT SHOULD BE MACHINED FOR LIGHT PUSH FIT IN BEAM
CENTER BEAM ON PIVOT SHAFT AT ASSEMBLY & SECURE

BEAM BUSHING x 1 WITH LOCTITE OR A BRASS PIN CROSSDRILLED THRU
BEAM WASHER x 2 BEAM & PIVOT SHAFT.
#2-56 UNF x 3/16 HEX HD BOLT x 2

BEAM WASHER x 4
#2-56 UNF x 1/4 HEX HD BOLT x 4

PISTON ROD LINK x 4

CYLINDER ROD END BUSHING BOLT x 2
(#2-56 UNF x 3/16 x 3/16 HEX WITH .030 HEAD)

CROSSHEAD LINK MOUNTING BLOCK x 2

GROUNDED LINK END BUSHING x 2

GROUNDED LINK BUSHING BOLT

#2-56 UNF x 5/16 x 2

CRANKSHAFT CONNECTING ROD
ASSEMBLY

CROSSHEAD LINK BUSHING

CYLINDER ROD END BUSHING

CROSSHEAD LINK x 4
CYLINDER ROD END BUSHING BOLT x 2
PARALLEL LINK SPACER

GERRY'S BEAM ENGINE SHEET #17

EXPLODED VIEW DRAWING TO SHOW THE INNOCENT HOW ALL THE LITTLE
FIDDLEY BITS AND ODD THINGIES ARE MEANT TO FIT TOGETHER

_ 3 7.3 2 _




€
T:T :TIVOS

T 133HS INIONT WYL SATIIO

HIe]




Al

1 1 1 1
0.250 == =
0.437 ' '
L 111 111 | |
1 1
=—0.500—
0.240 2-56 UNC - 2B
4 PLACES 5/16" DEEP o
0.240 \\!ms
L T~ — #y i [ -
03 “\ A I ,/ 0375 | FT1H \ /%.//.\ "TO FIT CYLINDER BORE
1 14 \) 11 1.000
0.2 / :/ \: \ ff% BORE 3/16" DEEP
) 1= 0375 [+ 7. Y
- s \\ —+H /A.V\ fmv, aawmm._ml.“ﬂwvﬁaz_.nnnz:
s i N
\ 0.062—— [~ \\ /Igwuﬂ
STEP FOR WOODEN LAGGING
P 1.000 — [=—0.062 21.000
CLEARANCE DRILL & CSINK OR CBORE
FOR #2-55 SCREW 4 PLACES - ~—0.063

BOTTOM CYLINDER HEAD 1 REQUIRED

MATERIAL: FREE MACHINING BRASS

SCALE: 2:1

GERRY'S BEAM ENGINE SHEET #8




4 _ 3 \74 2 _ 1

PROCESS USING LASER BURNED THROW PLATES:

1. ROUGH TURN 0.D. OF THROW PLATES

2. DRILL & REAM CENTER HOLES 1/4"

3. PIN BOTH PLATES TOGETHER WITH SHORT 1/4" DRILL ROD

4. DRILL & REAM .500 OFFSET CRANK THROW HOLES AS PAIR

5. LOCATE THROW PLATES ON 3.375" LONG CENTER SHAFT. ALSO FIT IN THROW SHAFT

6. SILVER SOLDER THROW PLATES ON SHAFT & ALSO SILVER SOLDER THROW SHAFT.

7. USE ABRASIVE SAW TO CUT OUT CENTER OF MAIN SHAFT

8. FINISH TURN O.D. OF THROW PLATES, FACE OUTSIDE SURFACES, AND TURN SHOULDERS.

1.250 1.750

g =t

/\ S

\_ 0.032 X 45° Chamfer
0.250 TYPICAL BOTH ENDS

0.032 TYP. BOTH THROW PLATES
0.250 TYP. BOTH THROW PLATES

CRANKSHAFT ASSEMBLY DETAIL

1 REQUIRED
MATERIAL: LASER CUT STEEL PLATE & 1/4" DIA. DRILL ROD

GERRY'S BEAM ENGINE SHEET #5
DRAWING SCALE 1:1

4 _ 3 i} 2 _ 1




©0.062 ¥ 0.110x 9
2-56 UNC - 2B 0.125—] |-
0.125

©0.125 ¥ 0.375

©0.062 ¥ 0.578 5-40 UNC - 2B ©0.062 ¥ 0.578
0.062—] |- 0.062— |-
ﬁobom ] 0.062 - 0.062 ﬁobom
H i [ e
* = Jﬁ_ | R0.250 £t r&r S
0.240 \3 ©
. [ \_MILL STEAM RELIEF
0312 0240 TO CONNECT PORT HOLES
. - : = £z . | WITH CYLINDER BORE
Y Imw“_/ E==== ====1
2-56 UNC - 28 56 UNC- 28
0.240 0.240
1.437 0312
- 0.624—
GERRY'S BEAM ENGINE SHEET #9
SCALE: 2:1
3 _ 3 :) _ 1




#2-56 UNF x 5/16 HEX HD BOLT x 2
PISTON ROD GLAND
#2-56 UNF x 1/4 HEX HD BOLT x 4

NOTE: #2-56 UNF NUTS & BOLTS TO BE MACHINED FROM
1/8" STEEL HEX

TOP CYLINDER HEAD
! NOTE: FOR RUNNING ON STEAM, MACHINE A CAST IRON PISTON RING
SLIDE VALVE ‘ ‘ PISTON FOR RUNNING ON AIR, USE DELRIN OR TEFLON
VALVE GLAND NUT
VALVE SPINDLE #4-40 E_.o_"na_m

VALVE SPINDLE CONNECTING BOLT

VALVE SPINDLE CONNECTING ROD
#2-56 UNF NUT

#2-56 UNF x 1/2 HEX HD BOLT x 4 i Q <

VALVE CRANK LINK BOLT

GERRY'S BEAM ENGINE SHEET #16
CYLINDER SUB-ASSEMBLY EXPLODED VIEW

% _ 3 7 2 _ 1




LOCK ECCENTRIC ON CRANKSHAFT

.187
0.18 WITH TWO SETSCREWS AT 90 DEGREES
—0.062 20.687
- ~0.063
20.625
] \ — ~ glg
[ % A\
/
| | {
VNARWY
Q l
//MA Q.SL
0.188 20.250
ECCENTRIC DETAIL
1 REQUIRED

MATERIAL: FREE MACHINING BRASS

GERRY'S BEAM ENGINE SHEET #10
DRAWING SCALE: 2:1

3 :) 2




4 I 3 A

2-56 UNC - 2A
] \ ﬁ
| S— |~
0.086 _
[

3.032

ECCENTRIC ROD DETAIL
1 REQUIRED MATERIAL: DRILL ROD

2-56 UNC- 28 2-56 UNC - 28

lem ”HHHTQLHU“” wm_i/
01870 gooe] 05000500 2:56 UNC - 28

0.250

A

m m /A‘_A“‘%
i _“ |_H
RO.312 R0.344 0.187
@ 0.593 0.593

GERRY'S BEAM ENGINE SHEET #11
SHEET SCALE: 2:1

4 | 3 [




4 _ 3 ¥ 2 _ 1

NOTE: RIM RELIEF & HUB TAPERS TO BE MACHINED TO
SUITE YOUR TASTES. FILETS CAN BE FILED ON THE SPOKE

EDGES AS WELL DEPENDING ON YOUR SKILLS & HOW

BLINGY YOU WANT IT TO BE. REALLY THE ONLY IMPORTANT
DIMENSION IS TO MAKE THE BORE FIT THE CRANKSHAFT.

ALSO I WOULD RECOMMEND TWO SETSCREWS AT 90 DEGREES APART.

23.000 0.375

QA QL

QD@

1 REQUIRED LASER BURNOUT TEMPLATE WITH 1/16" MACHINING ALLOWANCE ON O.D.

. 1 REQUIRED
MATERIAL: STEEL IRON OR BRONZE MATERIAL: 3/8" PICKLED & OILED STEEL PLATE

1 T I
| =i |

NOTE: THE 3" 0.D. WAS CHOSEN FOR THE FLYWHEEL IN ORDER TO
ALLOW USE OF FLYWHEEL CASTINGS AVAILABLE FROM MARTIN MODEL
SOLD THROUGH LITTLEMAGHINESHOP.COM GERRY'S BEAM ENGINE SHEET #6

DRAWING SCALE: 1:1

% _ 3 7 2 _ 1




4 1 3 ¥ 2 ] |

20.250
20.186
20.187 20.125 “
ﬁc.nm__. M ) 2-56 UNC- 2B
1/4" DEEP BOTH ENDS
2-56 UNC - 2B

f TAP FULL LENGTH

ﬁa.oan

- ~FE S

__.NmL L
BEAM END BUSHING 0.032
BEAM PIVOT SHAFT 2 REQUIRED
1 REQUIRED MATERIAL: FREE MACHINING BRASS
MATERIAL: 5/16" DIA. DRILL ROD FRAME SPREADER BAR
LOCATE BEAM CENTRAL ON THIS 3 REQUIRED
SHAFT & PIN IN PLACE MATERIAL: 3/16" DIA. DRILL ROD

—_ I ARl 1] _—
y————————— | | | —— = ——_— 11

ROCKING BEAM DETAIL
SCALE1:1 1 REQUIRED
MATERIAL: LASER CUT 1/4" ALUMINUM PLATE

ALTERNATE: LASER CUT 1/4" P & 0 STEEL PLATE GERRY'S BEAM ENGINE SHEET #4
MILLED RELIEFS SHOWN IN BEAM ARMS

ARE OPTIONAL "BLING" SCALE FOR THIS SHEET: 1:1

4 | ) 3 ) | 1




0.159
0.062 0.062
e _“__|_H _| i ™7 0.093— ~r
1 B I _ _ ~—0.066 20.089 BORE
_ 1.000 | -
R0.125 R0.125 R0.093 20.187
\ 20.125 20.156 0.D.
20125 GROUNDING LINK SPACER BUSHING DETAIL
20.125 @0.125 20.125 2 REQUIRED
. ——0.750— MATERIAL: FREE MACHINING BRASS

GROUNDING LINK DETAIL
4 REQUIRED

BEAM PARALLEL LINKS MATERIAL: STEEL

4 REQUIRED AS SHOWN

MATERIAL: POLISHED STEEL OR BRASS

—0.437—]
ﬁo.Su ——0.217
0.256 | | TTT
CRHHRE)
0.808

R0.078 2
Ny el

0.156 0. , _
20.125 0. 0.187- 0282
T
— 0.564—~
............ ©0.125 L.D. : e UNC-28
2-56 UNC - 28

. GROUNDING LINK ELBOW JOINT SPACER 0.126 < - mﬂm_
1/4" DEEP EACH END rnmocsmo : __._._\___ =
GROUNDING LINK ELBOW JOINT BUSHING DETAIL TERIAL: STEEL
1 REQUIRED GROUNDING LINK MOUNTING BLOCK
MATERIAL: FREE MACHINING BRASS 2 REQUIRED

MATERIAL: STEEL

GERRY'S BEAM ENGINE SHEET #15
DRAWING SCALE: 2:1

) _ 3 ;Y 2 _ 1







4 I 3 2 l 1
2.219 2.359

CLAMP TWO SIDE FRAMES TOGETHER $0.096 ¥ 0.250 1.782 1.641 #0.096 ¥ 0.250

THEN DRILL FOR FRAME SPACERS. NEXT, _ 0.343 0.343

D G T T AN R = 1 “wi“ I “\ S ..«/ <

2.688 |\ 3.125
2-56 UNC-2B—/  2-56 UNC - 2B 2-56 UNC - 28
Mﬁ g
©0.089 ¥ 0.190
MACHINE TO DIMENSION
REFERENCED FROM
$0.089 ¥ 0.190 FINISHED BOTTOM
THREE BEARING MOUNT
SURFACES
4.188 4,031
3.500 3.407

/

N

089 ¥ 0.190 1625

o & |
[ 1|
- 1.625 1.313 o.nmL
2375 2.375
3.000 3.250 _
1
= T e T d T HSH —of
|~ 0.094- _
0.187 SIDE FRAME MACHINING DETAIL
2 REQUIRED
MATERIAL: LASER CUT ALUMINUM PLATE GERRY'S BEAM ENGINE SHEET #3
SCALE: 1:1
4 | 3 2 | 1




4 _ 3 \4 2 _ 1
0312 0.562 —~}~—+] 0.124
10-32 UNF - 2A _ _
20.093 L 0310

~0.156 f %_ _ 0.155
()i ,Ln 0064 \ O EL 2
&g « ) 2-56 UNC - ()

VALVE SPINDLE um:s. 1 xmocwmu RO.031— 0.157
©0.250 MATERIAL: STEEL
~ 0624 0,089 4 PLACES 0.052 0.18
0.344 ;
0312 0.125 B
[ 0172 —H 00 *
[T [ ] ] [T T
ool } el _
0 wwm N2 mm T =L | D D 0.187 _ _ 0.062- 0.186
] G o
0750 0200 N 250 0.500 SLIDE VALVE DETAIL
5= P 0.125= == 1 REQUIRED
D D o /O MATERIAL: ALUMINUM OR BRASS
. . T
_II_ 2-56 UNC - 2B 0350 _II_ /n_s.ouN
it il [ ~
©0.125 ¥ 0.250
0.235——
@0.187 Lo
~—0.470— 7 0.062

STEAM CHEST DETAIL j

1 REQUIRED

MATERIAL: FREE MACHINING BRASS

©0.093 ¥ 0.187 \-10-32 UNF - 2A
VALVE ROD PACKING GLAND DETAIL
1 REQUIRED

GERRY'S BEAM ENGINE SHEET #12

MATERIAL: FREE MACHINING BRASS

DRAWING SCALE: 2:1

4 | 3




4 _ 3 A7 2 1
—~| —0.063 | 0240
0.062—] |-
i 2-56 UNC- 28
N $0.09 ¥ 0.125 0312 0.187 0.187
0.062— 0.250 157 ¥ 312
N\ _—o0250 [0-187 o B
n\/qVWﬂ, i #0.089 ¥ 0.064
) =
&O 938 &Q 500 J “ 0314 ] J% Va
] -~ f\ﬁ&f“
) : §
/ -
/ 0.187 R0.250
L | 20.250
0.250 20.500 CYLINDER ROD PACKING GLAND
1 REQUIRED
~0.407 MATERIAL: FREE MACHINING BRASS

TOP CYLINDER HEAD <&

1 REQUIRED

MATERIAL: FREE MACHINING BRASS

0.060—| |—
0.067—] 20.500
0.060—] [~
0312 _ 2.000 0.187 0.250 __ 20.437
— 4 ﬂw A
/ o157 / 440 UNC - 28
0.187
©0.125 ¥ 0.250
4-40 UNC- 2A _—
PISTON ROD DETALL 1 REQUIRED
1 REQUIRED TERIAL: STEEL

MATERIAL: 1/4" SQUARE STEEL

GERRY'S BEAM ENGINE SHEET #13

DRAWING SCALE: 2:1

7.3



©0.087 —~| |~—0.062
R0.079
D -
R0.062
0.375
_ M Ay RO079
\ f —
\ el
ao.nut“v u/ VALVE STEM OFFSET POST
RO.114 20.087 1 REQUIRED
0250 MATERIAL: 1/8" STEEL HEX
- SILVER SOLDER TO VALVE ROD END
VALVE LINK BELLCRANK
1 REQUIRED
MATERIAL: 16 GA. STEEL
ﬁo.om)
[ _ | | _ ]
~—0.468—] * _ _
0.156 | 0.156 o.8~\|_ 1.343 _‘o.RN
JR I B | |
| Hﬂ&o& T 0.155 ﬁo.o% Jau 0.155
2 . L
y . 0.187 .
2:56 UNC - 2A /memczn 2A
©0.125
VALVE LINK ROD
$0.141 1 REQUIRED
MATERIAL: 1/16" X 1/8" STEEL BAR
BELLCRANK MOUNTING POST
1 REQUIRED

MATERIAL: 3/16" STEEL HEX
GERRY'S BEAM ENGINE SHEET #14
DRAWING SCALE: 2:1

3 _ 3 ;) 2 _




4 _ 3 ¥ 2 _

0.171 | 0.171 - 0.564
©0.089 ¥ 0.093 0.282
0.200

W{M SR h o | &
E 2 E H@wm@g

2 REQUIRED - MACHINE IN SET WITH BASE TOGETHER THEN DRILL & REAM Q)me_._.p_u_.wgmgv
MATERIAL: FREE MACHINING BRASS THIS HOLE IN SET 2 REQUIRED - MACHINE IN SETS WITH BASES
MATERIAL: FREE MACHINING BRASS

FOR BOLT HEAD CLEARANCE

$0.089 ¥ 0.187
0.359 0.359
2-56 UNC- 28 0.171 _ 0.171
_ 00% o0
I : /\_\u&o.so ¥ 0.125
toto! | {o1¢— (ool | Taled
0.343 | 0.343 256 unc- 28

n=Sian
i P — B Ky

|
R0.094 o.nL o.nL
R0.125
CRANKSHAFT BEARING BASE
2 REQUIRED - MACHINE IN SETS WITH CAPS
BEAM PIVOT BEARING BASE MATERIAL: FREE MACHINING BRASS

2 REQUIRED - MACHINE IN SET WITH CAP

MATERIAL: FREE MACHINING BRASS
DRAWING SCALE: 2:1

) _ 3 ;Y 2 _ 1




4 1

3 \4 2 _ 1
BEARING BRASS - BOTTOM
BEARING BRASS KEEPER PLATE BEARING BRASS -TOP #2-56 HEX HEAD SCREW 3/16" LONG
(2 REQUIRED )
_ ROCKER BEAM END BUSHING
| _ H “
#2 WASHER - .030
THICK
#2-56 HEX HEAD SCREW ( STEEL)
9/16" LONG ( 2 REQUIRED) | |
| 2.500
o = &
E R ; =
CONNECTING ROD CLEVIS
CONNECTING ROD
CRANKSHAFT CONNECTING ROD
ASSEMBLY
1 REQUIRED AS SHOWN ROD CLEVIS DETAIL
1 REQUIRED
MATERIAL: 1/4" X 3/8" STEEL
2-56 UNC - 2B _ 2.062 ©0.089 ¥ 0.750
0.125—~| |~ 2
~0.374 \IZO.RN 0.375 ﬁlo.ﬂmﬂ R0.125 0 wﬂAll [
ﬁ“ | / } S - — - 0.125
N — |~ o.l‘w8| ] s Iﬁl
o.NuL o.sL 0.186 |\ # 0.374 l_ -T 20.089 | 0250 “
10-32 UNF - 2A 0.125 i 0.187 0.500 | -
CONNECTING ROD DETAIL ~—0.250 0.062
1 REQUIRED
MATERIAL: STEEL mﬂmumﬂ..mzom ROD BEARING BRASS CONNECTING ROD BRASS KEEPER PLATE
MATERIAL: FREE MACHINING BRASS V_g%ﬂmm.
) DRILL & REAM .250 BORE FOR CRANK PIN AS A PAIR
GERRY'S BEAM ENGINE SHEET #7
DRAWING SCALE: 1:1

4 |

:) 2 _




0.077 0470 \ 20.067

0500 0750 e
g.g/
b Jan —
_ N \Zq ]
0.250 -
_ lwﬁ 0087 — ¢
E!Q 20.087 N
~—0.015
[ ]
STEAM CHEST COVER
MATERIAL: 1/16" BRONZE OR BRASS
1 REQUIRED




